B

3

o

6 5 < 5 2
ommm [ TELERSED TR PaeaTor TERMINAL NAME: M.T.E. MODU CONTACT R REVISIONS
ALL RIGHTS RESERVED
© COPYRIGHT =~ — BY TYCO ELECTRONICS CORPORATION. MACH'NE EAE’\_/]FAH\”NG MACH'NE GUARD CRH\/]I:)H\IG DATA A 66 MLT: DESCRIPTION 5 DZ;Eog NZW\N( ;P\/ED
104505 ECR-09-010391 -
Ny REV s PLATE (REF)| (REF) — = D CRIMP HEIGHT WIRE SIZE
567239 — 1 N/ 122500 — 1 A [.036 £002 [0_91 iO_OBmm:l 22 — 1] LEADMAKER MECH POST FEED —/7 SPARE TOOLING KIT
567239 -2 M 565435—5 B |.032 £002 [0.81 *0.03mm)] 24 —2 BENCH MODEL K MECH PRE FEED
567239 =3 M 354500—1 c |.030 +002 [0.76 #0.03mm] 26 —3 | BENCH MODEL G MECH PRE FEED
/=256/259 =7 J — D NOT USED
BRKT (REF) CRIMP SIZE TYPE RANGE — | REFIREFIREF | = 225948 NUT,HEX(1/2—20) /0
— | REF | REF | REF | — 2406281 PLATE, ADJUSTMENT 69
AMP—O—LECTRIC ™M TERM GUARD G TERMINATOR GUARD WIRE 042 [1.07mm] F 26-22 — |REF IREF |REF | = 040606 SHAFT, PNVOT 58
INSUL | 055 [1.4mm] 0 $.054 MAX — | REF |REF | REF | — 2406331 BUSHING 67
WIRE STRIP LENGTH | TERM APPL SPEC FEED APPL INSTRUCTION | SET UP GAGE | LAYOUT _ REF | REF | REF _ 455680~ LEVER, INTERMEDIATE 66
125—.156 114—-25038 200 408—-8040 45865/—1| 627 — |REF |REF |REF | = 240629 — 1 BLOCK, PINVOT 65 :
— | REF | REF | REF | — 2406352-2 SCREW, ADJ FEED ROD 64
— | REF | REF | REF | — 2406593 PIN, CAM ROLLER 63
— | REF | REF | REF | — 2406581 ROLLER, CAM 62
— | REF | REF | REF | — 4543982 ROD, FEED 61
— | REF | REF | REF | — 4541781 GUIDE, FEED ROD 60
129 — | REF | REF | REF | — 4542201 CAP, RAM 59
— 2 2 2 — 6—-354//9-2 PIN, WIRE DISC (.3300)C 128 — | REF |REF | REF | — 4544851 HOUSING o8
— 2 2 2 — 5—-354/79-8 PIN, WIRE DISC (.3280)B 127 o/
— 2 2 2 — 5—-354//9-0 PIN, WIRE DISC (.3240)A 126 — 1 | | — 45853/-2 PAWL, FEED 06
— ] 1 ] — 9869501 WASHER, FLAT PRECISION 125 — | REF | REF | REF | — 2406241 PIN, FEED FINGER 55
— | REF | REF | REF | — 21045-3 RING,RET "C”(®.187)FD FING PIN 124 — | REF | REF | REF | = 6914991 SPRING, FEED FINGER o4
123 — | REF | REF | REF | — 6905411 HOLDER, FEED FINGER 53
— | REF | REF | REF | — 5—21028-"1 PIN,SLT SPR(®.125x.50)ADJ ROD 122 — | REF | REF | REF | — 4556791 LEVER, TERMINAL FEED ARM 52
1 1 1 1 — 4-21028-0 PIN,SLT SPR(®.093x.75)ST GDE PL 127 51
— | REF | REF | REF | — 1—-21030—1 PIN,DOWEL(D.187x.50)LEVER 120 o0
— | REF | REF | REF | — 1-21030-6 PIN,DOWEL(®.187x1.25)HOUSING 119 — 1 — — — 690602—6 CAM, PRE—FEED 1 5/8 ST 49
118 — | - 1 - | - 6906025 CAM, PRE—FEED 1 1/8 ST 48
— 1 2 1 — 210245 WASHER, LOCK(#10)ADJ BLOCK 117 — — — 1 — 6905014 CAM, POST—FEED 1 5/8 ST 47
— | REF | REF | REF | — 21024-5 WASHER,LOCK(#10)ADJ PLATE 116 - 1 1 1 — 45394561 APPLICATOR, BASIC (SUBASSY) 46
— | REF | REF | REF | — 21024-5 WASHER,LOCK(#10)FEED GDE ROD 115 — 1 1 1 - 6901911 PLUG, NYLON 45
— 2 2 2 — 210242 WASHER,LOCK(#4)FRONT STP GUIDE 114 — 1 1 1 - 45567351 RAM Lz
113 — 1 1 1 — 690125—1 WASHER, LAMINATED 43 .
112 — 1 1 1 — 6901241 WASHER, RAM 42
— 6 6 6 — 21024-4 WASHER,LOCK(#8)STRIPPER 117 — 1 1 1 — /=21002-9 BOLT, CRIMPER(5/16x1.00) 41
— | REF | REF | REF | — 21899—4 WASHER, FLAT(®5/16)SCREW ADJ 110 - 1 1 1 — 252416 BALL, STEEL 40
- - 1 - 21899-2 WASHER,FLAT(NO.10)LUB ASSY 109 — 1 1 1 — 6901701 SPRING, COMPRESSION 39
108 — 1 1 1 — 690142—4 DISC, INSULATION 38
— | REF | REF |REF | - 21018-5 NUT,HEX(6—32)FEED ADJ 107 — 1 | | — 3547771 WIRE DISC, PLASTIC 37
106 — 1 1 1 — 22480-5 WASHER, SPRING 36
105 — 1 1 1 — 6902121 POST, RAM 35
104 — 1 1 1 — 690/86—6 SUPPORT, TERMINAL 34
— 1 1 1 — 21009-2 SCR,SKT SET(1/4—20%x.25 LW)RAM 103 — | REF | REF | REF | = 4556731 PLATE, BASE 535
— 2 2 2 — 2101/=2 SCR,DRIVE(#2x.19)ID PLATE 102 — 1 | | — 690432—-3 SCREW, ADJUSTMENT 32
— | REF | REF | REF | — 6—-25/15-5 SCR,PAN HD(6—32x1.50)FEED ADJ 101 31
— ] 1 ] — 4612641 PLATE, IDENTIFICATION 100 — | REF | REF | REF | — 4556891 BLOCK, STRIP GUIDE ADJ 30
— 2 2 2 — 5—-21006-6 SCR,SET(10—32x.75)DRAG 99 — 1 | | — 4506/1—-1 PLATE, STRIP GUIDE 29
— | | | — 22753-8 SCR,BHC(8—32x.38 LW)ANVIL 98 — 1 | | — 1-455838-0 SPACER, FRONT SHEAR DEP 23
— | REF |REF | REF | — 2—21002-9 SCR,BHC(10—32x.75)CAP 97/ — 2 2 2 — 1-22284-0 SPRING, DRAG 27/
— | REF | REF | REF | — 2-227335-8 SCR,BHC(1/4—20x.62)HOUSING 96 — 1 1 1 - 6905461 LEVER, DRAG RELEASE 26
— | REF | REF | REF | — 2—=21002-7 SCR,BHC(10—32x.50)SG ADJ BLOCK 95 — 1 1 1 - 2407921 DRAG, TERMINAL 25
— o o o — 2—21002-2 SCR,BHC(8—32x.50)TERM H DWN 94 — 1 1 1 - 8—690504-3 GUIDE, STRIP (REAR) 24
93 - | | | - 6904581 GUIDE, STRIP (FRONT) 23
92 — — — 1 — 6904722 STRIPPER 22
— 1 1 ] — 1-21002—7 SCR,BHC(6—32x.38)CAM 91 — | REF | REF | REF | — 4—-22284-9 SPRING, FEED RETURN 21 5
90 20
89 — 1 1 — — 69135531 STRIPPER 19
= 88 — 1 1 1 — 1-690518—1 HOLDER, TERMINAL 18
- 2 2 2 - 2—21000—7 SCR,SHC(8—32x.50)DEP—HOLD 87 17
— 1 1 1 — 2—22605-0 SCR,HEX HD(8-32x.31)FEED FINGER 36 — T T T — 09166/—1 GUARD, CHIP (FRONT) 16
N — 2 2 2 — 1-21000-3 SCR,SHC(4—40x.25)F ST GUIDE 85 15
= — | w w ~ 2—-21000—-7 SCR,SHC(8—32x.50)STRIPPER 84 14
C\ || — | REF | REF | REF | — 5—-21000—7/ SCR,SHC(10-32x.75)FEED ROD GD 35 13
— | REF | REF | REF | — 5—=21000-6 SCR,SHC(10—32x.62)FD ADJ BLK 82 — T 1 1 — 5=22280-3 SPRING, SHEAR 12
@\@\ - 1 2 1 — 3—21000—4 SCR,SHC(10-32x.38)SG ADJ BL 31 — | 1 1 — 690461 —1 STOP, SHEAR 11
@ o — | REF | REF | REF | - 3-21000—4 SCR,SHC(10—32x.38)PIVOT BLK 80 — 1 1 1 - 6904591 HOLDER, SHEAR (FRONT) o7
‘o A{ - | - |ReF] - | - 4557491 GUARD, WINDOW 79 Q{ — | 1 w 1| - 4620061 SHEAR, FLOAT (FRONT) 9
— | REF | — — — 6795321 INSERT, GUARD /8 1 1 1 1 — 4—-690512—-9 ANVIL 8
- — | — — 1-465184—-0 | LUBRICATOR ASSY 77 - 1 1 1 — 1-240641-8 SPACER, DEPRESSOR (REAR) 7
/6 6
POST FEED 1 5/8 STROKE 75 — 1 1 1 — 2—455889-9 DEPRESSOR, SHEAR (FRONT) 5
— ] 1 ] — 6906031 SPRING, ASSIST 74 — 1 1 1 — 1-238011-7 SPACER, BLOCK CRIMPER -
— ] 1 ] — 230301 SCR,SHC(6—32x.25 SL)INS DISC /3 1 1 1 1 1 - 2—683454—4 CRIMPER, INSULATION 3
— | REF | REF | REF | — 4581091 WASHER, SPECIAL /2 2
— | REF | REF | REF | — 6905171 SPACER /1 1 1 1 1 1 — 456401-3 CRIMPER, WIRE 1
ROTATED 180" ROTATED 180" ROTATED 180" /I\ RECOMMENDED SPARE PARTS. —77| =3 -2 | =1 ]u/Mm PART NO o —77 | =3 =2 | =1 u/m™ PART NO No
B B B A
LEADMAKER K TERMINATOR G TERMINATOR CREASE LIGHTLY. WTr REQD PER ASSY R QTY REQD PER ASSY e .
A CUARD MUST BE IN PLACE WHEN OPERATING THIS DRAWING IS A CONTROLLED DOCUMENT. %\ \r o o/5/98 -‘ETyco Tyco Electronics Corporation
APPLICATOR IN A BENCH MACHINE, T z:ébwsw ___ Electronlcs Horrisburg, PA 17105-3608
A LUBRICATE DAILY USING NO. 20 MACHINE OIL. e s e SIDE FEED HDM APPLICATOR
1 PLC + - -
H 5 |TEMS WlTH QTY OF REF SPEC'F'ED <E><CEPT @gé EE% % E APPHEATION 5PEe SIZE CAGE CODE | DRAWING NO - RESTRICTED TO
ITEMS 78 AND 79) ARE USED ON ITEM 46. ANGLES & - —
MATERIAL . FINISH ] WEIGHT _ A W 00/7/9 @':'567259 o
LEADMAKER & BENCH MACH'NE CUSTOMER DRAW‘NG SCALE - SHEET OF REVMW
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